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WCVD18KCS-10
WCVD18KCS-12
WCVD25KCS-12
WCVD40KCS-12
WCVD55KCS-12
WCVD75KCS-12

Section 6
Parts Data

V-Series

Accessories

120 volts 60hz. Single Phase

208-240 volts 60hz. Single Phase or Three Phase
208-240 volts 60hz Single Phase or Three Phase
208-240 volts 60hz Single Phase or Three Phase
208-240-volts 60hz Single Phase or Three Phase
208-240 volts 60 hz Single Phase or Three Phase

Grip-O-Matic #1045 Puller to Remove Pulley and Bearing Housing from Shaft on 25Ib and 40lb

9732-139-002
9732-139-001
9990-027-011
9990-027-013
8641-242-000
9565-003-001
9242-417-002
9242-417-003
8641-586-002
8641-586-003
8538-151-001
8545-051-002
8545-051-003
9475-002-002
8612-001-001
8545-056-001

9183-036-001
9183-033-001

Kit, Door Gasket Expander (large)
Kit, Door Gasket Expander (small)
Hose, Water Supply (furnished 18Ib.,25Ib.,401b.) 3/8" I.D. x 48" . 2

Hose, Water Supply (furnished 55Ib.,75Ib.) 5/8" 1.D. x 48" .......... 2
Washer, Inlet Hose (furnished) ..........cccccoiiiiiiie 2
Strainer, Inlet Hose (furnished) ..........ccccoiiiiii 2

Drain hose 10 ft. length x 2-1/4" [.D. ...
Drain hose 10ft. length x 3" L.D. ..o
Bevel Washer for 5/8" bolt used in installations using angle iron bases
Bevel Washer for 3/4" bolt used in installations using angle iron bases
Sealing COMPOUNG .....ooiiiiiiiiiiieeee e

TORXHZ0 ettt
Special Tool For Removing Coin Acceptor Mounting Screws. (T-10 Torx)
Flow Restrictors ((in diSPENSEr ) .....oooviiiiiiiiiiiiiee e 2
Battery (used on Control PCB) .......cooiiiiiiiiiiiiiieeeeeeeeee e 1

Special Tool for adjusting spacing between outer tub front and cylinder front
on WCVD-55 ,WCVD-75

VFD Filter options 75-55-40 1D .......ccooeieiiiiiiiieiiieeeee,

VFD Filter options 75-55-40 1D ......cooiiiiiii e

Snap On #CJ-84-C Puller for pushing cylinder out of bearings must be purchase from local sources.
Vise Grip #11R Clamps to hold tub front to outer tub when installing tub front WCVD-55,WCVD-75

9504-010-001

Coin OP CD for OS2 platform for infared programming devices
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CABINET AND FRONT PANEL GROUP ...

Description ... ———

Part Number

9454-656-001
9454-672-001
9454-635-005
9454-635-006
9989-449-001
9454-760-001
9545-018-013
9545-018-013
9545-018-018
8640-414-006
8640-414-006
9029-066-001
8640-413-002
9545-008-031
9454-659-001
9454-671-001
9454-763-001
9454-728-001
9454-669-001
9059-063-002
9059-063-004
9051-053-001
9545-008-024
8640-399-005
9545-008-014
8641-585-001
8640-399-008
9545-008-023
8502-624-002
9989-474-001

9989-476-001

9989-473-001

9989-475-001

9545-008-026
9412-113-001

9412-112-001

9412-114-001

9412-115-001

9412-130-001

9454-761-001

9454-762-001

9454-736-001

9454-733-001

9454-735-001

9454-734-001
8650-012-003
8650-012-003

Panel, Side (Left or Right) - stainless WCVD-25
Panel, Side (Left or Right)-stainless WCVD-55
Panel, Right Side-stainless WCVD-18
Panel, Left Side - stainless WCVD-18
Panel, Side (Left or Right)-stainless WCDV-40
Panel, Side ( Left or Right)-stainless WCVD-75
Screw, (Side Panel to Base) WCVD-25
Screw, (Side Panel to Base) WCVD-40 & 55 & 75
Screw, (Side Panel to Base) WCVD-18
Nut, Hex 1/4-20 UNC WCVD-18 & 25
Nut, Hex 1/4-20 UNC WCVD-40 & 55 & 75

Bracket, Side Panel WCVD-18 & 25 & 40

Nut, Hex WCVD-18 & 25 & 40
Screw WCVD-18 & 25 & 40
Panel Assy, Front WCVD-25
Panel Assy, Front WCVD-55
Panel Assy, Front WCVD-75
Panel Assy, Front WCVD-18
Panel Assy, Front WCVD-40
Band, Edge Protector'WWCVD-25 & 40 & 55 & 75
Band, Edge Protector WCVD-18
Bumper Loading Door WCVD-75
Screw, Hex- To Control Panel
Nut, Spring- To Control Panel 10/32
Screw, Flat Head- Front to Sides

Washer, Finish

Nut, Spring- To Front Panel

o] (= VA GV [ o [T

Label, Door Opening
Panel, Control (Mounts Nameplate) WCVD-25,

Panel, Control (Mounts Nameplate) WCVD-55, WCVD-75 .........

Panel, Control (Mounts Nameplate) WCVD-18
Panel, Ccontrol (Mounts Nameplate) WCVD-40
Screw, Control Panel to Sides

Nameplate Decal, Control Panel (one piece) WCVD-25..............
Nameplate Decal, Control Panel (one piece) WCVD-18..............
Nameplate Decal, Control Panel (one piece) WCVD-40..............
Nameplate Decal, Control Panel (one piece) WCVD-55..............
Nameplate Decal, Control Panel (one piece) WCVD-75..............

Panel Top Front WCVD-75
Panel Top Rear WCVD-75
Panel Top WCVD-55
Panel Top WCVD-18
Panel Top WCVD-40
Panel, Top WCVD-25

Lock, Top (w/Key) WCVD-18,WCVD-25WCVD-40 .......ccceceee.....
Lock, Top (w/key) WCVD-55, WCVD-75
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16
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CABINET AND FRONT PANEL GROUP CON’T

Part Number

6292-006-007
9095-038-001
8640-426-001
8641-581-008
9108-096-001
9108-099-001
9108-097-001
9108-097-001
9244-081-001
9244-081-002
9244-081-003
9545-045-010
9545-008-023
9545-008-014
8641-585-001
8640-399-008
9108-095-005
9451-191-001
9467-025-001
9545-045-002
9545-008-012
8640-399-007
9086-017-001
9467-024-001
8640-411-003
9355-001-001
9545-008-025
9732-122-001
9021-001-001
9456-041-007

9539-461-007
9950-060-001
9950-059-001
9950-060-002

* Not lllustrated

Key, Top- # 6324

Cam, Lock-Top

Description

NUL, 9732 e

Door, Lower Service WCVD-18
Door, Lower Service WCVD-55,WCVD-75
Door, Lower Service WCVD-40
Door, Lower Service WCVD-25
Handle (bumper guard) WCVD-18
Handle (bumper guard) WCVD-40, WCVD-25
Handle (bumper guard) WCVD-55,WCVD-75

SOIBW .o
SCrEW, GUIAE . .eeeeeee e

Screw Mtg., Flat Head

Washer, Finish

NUL, SPIING <.
Door, Dispenser WCVD-18,WCVD-25,WCVD-40,WCVD-55 ......
Pin, PlainWCVD-18,WCVD-25,WCVD-40,WCVD-55...................
Post, Door MountingWWCVD-18, WCVD-25,WCVD-40,WCVD-55 2
Screw, Disp.Post MtgWCVD-18,WCVD-25,WCVD-40,WCVD-55 4
Screw, Disp. Mtg. WCVD-18,WCVD-25,WCVD-40,WCVD-55 .... 4
Nuts, SpringWWCVD-18,WCVD-25,WCVD-40,WCVD-55 .............

Catch, Top Panel
Post, Top Locator

NUE, KPS e e e e
[0 Tor=) (o] PR b= o [ EE
SCIEW, H10 oo
SS cover Box Assy, Coin (See Coin Handling Group) .................

Acceptor, Coin ($.25) (See Coin Handling Group)
Plastic Plug 1 1/2”-(inside cylinder)
WCVD-18,WCVD-25,WCVD-40
Switch Coin Blocking Safety

Masking Ring with saftey switch opening WCVD25,40,55 ...........
Masking ring with saftey switch opening WCVD-18 .....................
Masking Ring with saftey switch opening WCVD-75....................

4
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=_ / front panel

15

75 Ib. Washer
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REAR VIEW WCVD-18,WCVD-25,WCVD-40

Key Part Number Description

1 9376-305-001 Drive Motor, 3 Phase (Inverter duty) WCVD-25,WCVD-40 .......... 1
1 9376-304-001 Drive Motor, 3 Phase (Inverter duty) WCVD-18 ..........cccovivieeennes 1
2 9497-222-002 Rod, Motor Mtg WCVD-18,WCVD-25 ..........cccoovveeiiiiiieeeiiiiee e, 1
2 9497-222-004 Rod, Motor Mtg WCVD-14 ......oooiiiiiee e

* 9545-029-005 Screw (end of motor rod) WCVD-18,WCVD-25WCVD-40 ......... 1
* 8641-582-014 Lockwasher (end of motor rod)WCVD-18,WCVD-25,WCVD-40 . 1
3 9076-052-002 Collar, Shaft (W/Set SCrEWS) .......eeiiiiiiiiieiiiiiiee e 2
4 9453-170-003 Pulley, Motor WCVD-25,WCVD-40 ........ccceeeeeiiriieeeeiiieee e 1
4 9453-169-012 Pulley, Motor WCVD-18 ........oveeieiiiieeee e 1
* 9545-028-015 Set Screw,Sq.Hd(motor pulley)WCVD-18,WCVD-25WCVD-40. 2
* 9487-234-001 Tolerance RINg WCVD-25 ... 1
* 9487-234-002 Tolerance RING WCVD-18 ....ooiiiiiiiiiiiiee e 1
* 9487-234-003 Tolerance RING WCVD-40 .......oouiiiiiiiiiee e 1
5 9453-168-003 Pulley, Driven WCVD-40 ........ouiiiiieeeieiiciiiiieeee e eaa e 1
5 9453-168-004 Pulley, Driven WCVD-25 .......ooiiiiiieeee ettt 1
5 9908-041-002 Pulley,Ass’y Driven WCVD-18.........oviiiiiiiiieiiiiiee e 1
6 9545-017-009 Screw 1/2-13x1 1/4” WCVD-18,WCVD-25......cccovvevviiiieeeeinne. 1
7 8641-581-026 Washer, Flat 1/2” WCVD-18,WCVD-25 .......c.cceeovevieeeeeiieee e 1
6 8641-582-016 Lockwasher 1/2” WCVD-18,WCVD-25.........ccoccveeivciiieeeiiiieeeen, 1
6 9545-060-001 Screw 5/8-11x1/1/2” WCVD-40 ......ccvvvvieiiiiie e 1
7 8641-581-032 Washer, Flat 5/8x2 1/4” WCVD-40 .........ocooviiieeiiieee e 1
6 8641-582-018 Lockwasher 5/8” WCVD-40 .......cooeeeiiiiiiiiiiiieeee e 1
8 9040-076-004 Drive Belt WCVD-18 ....oooiiiieiee et 1
8 9040-076-005 Drive Belt WCVD-25WCVD-40 ........c.cocevuereeeiiiiie e 2
9 9081-135-001 Channel, Rear WCVD-25 ... ..o 1
9 9081-132-001 Channel, Rear WCVD-18 ...t 1
9 9081-134-001 Channel, Rear WCVD-40 ........cccuiiiiiiieiee e 1
10 9545-008-026 SCIBW ...ttt ettt 4
* 8640-399-008 NUL, SPIING i 4
11 9242-449-002 Hose, Overflow to drain WCVD-25 WCVD-40,WCVD-18............. 1
12 9242-463-003 Hose, Overflow Vent 12 1/4” WCVD-40...........cccccveeeeieiiieeeeee, 1
12 9242-463-001 Hose, Overflow Vent 9" WCVD-18 ........coovciiiiiiieeeee e 1
12 9242-463-002 Hose, Overflow Vent 11”7 WCVD-25 ... 1
13 8654-117-008 Clamp, HOSE VENT .....eeeiiiiii e 1
13 8654-029-000 Clamp, Hose overflow to drain...........cccceeeeeiiiiiciiiiieieneee e 2
* 9610-001-001 Vaccum BreaKer ALL ... 1

* Not Illustrated
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REAR VIEW WCVD-18,WCVD-25,WCVD-40 CON'T

9989-446-002
9989-446-001
9454-632-001
9545-008-026
8640-399-004
8640-399-008
9545-030-002
9242-175-000
9242-175-002
8654-117-015
5198-211-004
9200-001-002
8636-018-001
9242-458-001
9242-458-002
8654-117-014
8654-117-008
9029-027-003
8640-413-002
8641-581-006
9534-319-002
9545-055-001
8640-414-003
9375-004-002
9375-005-002
9375-007-002
9375-007-003
9483-004-002
9483-004-002
9985-177-001

Panel Assy., Back WCVD-25
Panel Assy, Back WCVD-40
Panel, Back WCVDF-18
Screw Panel Mtg.#10Bx1/2”
Nut, Spring WCVD-18,WCVD-25
Nut, Spring WCVD-40
Screw, to Base WCVD-40
Hose, Pressure Switch WCVD-18,WCVD-25
Hose, Pressure Switch WCVD-40
Clamp, Pressure Sw. Hose
Circuit Breaker, 1.5 amp

LU= o] (o [T TR

Fuse 1.5 amp

Hose, Vacuum Breaker to tub WCVD-18

Hose, Vacuum Breaker to Tub WCVD-25, WCVD-40 ..................
Clamp, Hose to Vacuum Breaker WCVD-18, WCVD-40 .............

Clamp, Hose to Vacuum Breaker WCVD-25
Strap Bracket, Motor Tension
Nut, Strap to Motor

LA =TS = N

Spring, Belt Tension
Bolt, Eye ( 1/47-20x1/2”)
Nut, 1/4 Elastic Stop
VFD Delta “S” drive WCVD-18-10 120 volt
VFD Delta “S” drive WCVD-18-12
VFD Delta “S” drive WCVD-25
VFD Delta “S” drive WCVD-40
Braking resistors ( 200 ohm ) WCVD-18
Braking resistors ( 200 ohm ) WCVD-25,WCVD-40

Bracket ass’y(drive mounting) WCVD-25,WCVD-40,WCVD-18.. 1
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Part Number
9379-183-003

9555-056-001
9089-017-001
9118-049-001
9211-021-002
9015-008-001
9534-298-001
9545-008-026

9379-192-001
9379-194-001

WATER INLET VALVE BREAKDOWN

WCVD-18, WCVD-25, WCVD-40, WCVD-55

Valve, Water Inlet (includes 1 thru 6) .........ccccceeevviiiiiiiiee e,

Screen, Inlet end of valve .....
Coil Assy., 120V ....cccvvvieenn.
Diaphragm .........ccoovviiiiiieeneen.
Guide, Solenoid.....................
Armature ........ccooeeeeiiiiinn
Spring, Armature ...................
Screw, Valve Mtg ..........cccveee..

WCVD-75

Valve, Water Inlet double outlet ..............eiiiiiiiiiin

Valve, Water Inlet single outlet

Description
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9989-455-001
9989-491-001
9545-008-026
9545-008-026
8640-399-008
8640-399-008
9545-030-002
9242-175-003
9242-175-006
8654-117-015
5198-211-004
9200-001-002
8636-018-001
8636-018-004
9242-458-003
8654-117-014
9099-012-003
9099-012-004
9534-151-000
9545-055-001
8640-414-003
9375-009-002
9375-009-005
9483-004-003
9985-115-001

9029-150-001
9376-298-001
9497-222-004
9545-029-005
8641-582-014
9076-052-002
9453-175-002
9053-077-001
9545-018-021
9545-018-024
9242-463-004
9242-449-003
9453-176-005
9053-078-002
9545-029-011
8641-582-003
9040-079-003
9040-079-002
9081-140-001
9081-109-001
9545-008-026
8640-399-008
8654-029-000
9341-046-001

* Not lllustrated

REAR VIEW 55LB. ,75 LB.

Panel Assy., Back WCVD-55 ... 1
Panel Assy, Back WCVD-75 ... 1
Screw Panel Mtg.#10Bx1/2” WCVD-55 ........ccccoviiiiiiiiiieceee, 9
Screw Panel Mtg.#10Bx1/2” WCVD-75 ... 13
Nut, Spring WECVD-55......coiiiiiiieiee e 6
Nut, Spring WCVD-75 .. .. 10
Screw, to Base 1/4Bx3/4” WCVD-55WCVD-75 ........ccocvveeennee. 3
Hose, Pressure Switch WCVD-55 ... 1
Hose, Pressure Switch WCVD-75 ..o, 1
Clamp, Pressure SW. HOSE ..o 1
Circuit Breaker, 1.5 amp WCVD-55 optional ......... 0
FUSENOIAET ... 1
Fuse 1.5amp WCVD-55.......cccooiiiiiiiiii 1
Fuse 2.5amp WCVD-75......cooiiiiiiiiii 1
Hose, Vacuum Breaker to tub WCVD-55, WCVD-75 ............c........ 1
Clamp, Hose to Vacuum Breaker WCVD-75, WCVD-55 .............. 1
Chain ( Spring Tension) WCVD-55 .........ccocoiiiiiiiiieiiee e 1
Chain ( Spring Tension) WCVD-75 .......ccccoiiiiiiaiieeree e 1
Spring, Belt TENSION ....cooiie e 1
Bolt, Eye (1/47-20 X 2 1/27) cooceeeeeeeeeee et 1
Nut, 1/4 EIastic StOP ..vvvvvieiiieiiee e, 1
VFD Delta “S” drive WCVD-55 ......cvviiiiiiie e 1
VFD Delta “S” drive WCVD-75 ......c.ooviiiiiiiiie e 1
Braking resistors ( 160 ohm ) 55Ib.,75Ib. .......cooiiiiiiiiiiiiiiein. 2
Bracket ass’y(drive mounting) WCVD-55 ........cccccoiiiiiiiiiiiiiiieeen. 1
Bracket ass,y (drive mounting) WCVD-75 ........ccccocevimrrniinnnan. 1
Drive Motor WCVD-55, WCVD-75 3 phase inverterdot ................. 1
Rod, Motor Mtg WCVD-55WCVD-75 .......ccccuviiveeeeeiiieeee e 1
Screw (end of MOtOr rod) ........eevviiiiiiiieie e 1
Lockwasher (end of MOtor rod) .........c..eevviiiiiiiiiieiee e 1
Collar, Shaft (W/set SCreWS) ........eeeiiiiiiiieiiiiiee e 2
Pulley, Motor WCVD-75WCVD-55.........ccccciiiiiiieeee e 1
Bushing, Split Taper WCVD-55WCVD-75 ........cccoceeiiiiiiraeennnen. 1
SCrEW WECVD-75 ...ttt a e e e 3
SCreWw WECVD-55 ...ttt e e 3
Hose, Overflow Vent 14" WCVD-75WCVD-55.............ccccvveveennns 1
Hose, Overflow to drain WCVD-75, WCVD-55 .........ccccoeiiieennn. 1
Pulley, Driven WCVD-55WCVD-75 ........ccccciiiiiiiieeeee e 1
Bushing, Taper WCVD-55WCVD-75 ........cccoveiiiiiiiieeeeeiiiee e 1
SCIBW .ottt ettt e e e e e 3
LOCKWASNET ...t 3
Drive BEItWCVD-75, ..ot 1
Drive BEltWCVD-55 ..ottt 1
Channel, Rear WCVD-75 ......ooooiiiiiiiiie et 1
Channel, Rear WCVD-55 ........cooiiiiiiiiee e 1
SCIBW .ttt ettt ettt e e e e et a e 4
[N [T o o o PSRRI 4
ClampP, HOSE .....uveiiiieee e 2
LiNK, CRain ..ot 1
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CYLINDER, WATER SEALS & BEARING HOUSING GROUP
18 LB.,25LB., 40LB.

Key Part NUMDETF ...t s Description
* 9803-179-002 Housing, Bearing- Assembly (includes items #2-#6)\WCVD-25, ... 1
2 9241-169-002 HousiNg, BEaring .......cccuviiiiiii e 1
3 9036-159-002 Bearing, Front (LARGE ) .....uuviiiiiiiiiiecceeeeeeee e, 1
4 9036-159-001 Bearing, Rear (SMALL ) ....uuuviiiiiiiiieeee e 1
5 9538-158-001 SpPacer, BEariNg ........cccoiiuiiiiiiiiiiie e 1
6 9487-238-001 Ring, Bearing Retainer (internaltype )......cccccccooviiiiiiiiinnnnnnn.n. 1
* 9803-182-001 Housing, Bearing- Assembly (includes items #2-#6) WCVD-18 ..... 1
2 9241-174-002 Housing, Bearing .......ccccuviiiii e 1
3 9036-159-001 Bearing, Front (LARGE ) ......vvviiiiiiiiiiiii e 1
4 9036-159-003 Bearing, Rear (SMALL ) ....uuuviiiiiiiiieeee e 1
5 9538-161-001 SpPacer, BEariNg ........ccoouiuiiiiiiiiiiie e 1
6 9487-238-002 Ring, Bearing Retainer ...........ooovviiiiiiiiiiciiiieee e 1
* 9803-186-001 Housing, Bearing- Assembly (includes items #2-#6) WCVD-40 ..... 1
2 9241-180-002 Housing, Bearing .......cccuviiiii e 1
3 9036-159-005 Bearing, FrOnt(LARGE ) ......ccooiiiiiieeeee e 1
4 9036-159-004 Bearing, Rear (SMALL ) .....cceuviiiiiieeieeeee e 1
5 9538-167-001 SPACEr, BEANNG ....uviiiiiiiiiie et 1
6 9487-238-003 Ring, Bearing Retainer (Internal ).............ccooooiiieeiiiiiiiiieee e 1
7 9732-137-001 Back Assy, Tub 2 piece WCVD-18 .......cooiiiiiiiiiiiiiie e 1
7 9732-137-002 Back Assy, Tub 2 piece WCVD-25 ..........coooiiiiiiiieiieieeee s 1
7 9732-137-003 Back Assy, Tub 2 piece WCVD-40 .........occoiieeiiiiiiiieeiiieee e 1
9 9532-140-004 Seal, Primary WCVD-18 ........ooiiiiiieie e 1
8 9532-140-005 Seal, Secondary WCVD-18 ......c.coeviiiiiieeiie e 1
8 9532-140-003 Seal, Secondary WCVD-25 ........ooiiiiiiiiiiiiiiiiee e 1
9 9532-140-002 Seal, Primary WCVD-25WCVD-40 ..o 1
8 9532-140-006 Seal, Secondary WCVD-40 .........cccoeviiiieiieeiiee e 1
10 9950-047-001 Ring, Seal Mounting WCVD-18 .......ooiiiiiiiieiiiiiee e 1
10 9950-042-001 Ring, Seal Mounting WCVD-25 ........ooioiiiiiiiiiiie 1
10 9950-048-001 Ring, Seal Mounting WCVD-40 ........ccooiiiiieiiiiiee e 1
11 9487-261-001 Tub Back Mating RiIng WCVD-18 .......ccooeiiiieiie e 1
11 9487-261-002 Tub Back Mating Ring, WCVD-25 ... 1
11 9487-261-003 Tub Back Mating Ring, WCVD-40 .........cccocveiiiieeiiee e 1
12 9545-017-009 Bolt, 1/2" Tub End of Bearing Housing ( 1/2” x 1 1/4” ) WCVD-25.. 6
12 8640-417-002 NUE /27 e 6
12 8641-582-016 Lockwasher 1/2” (ext. tooth) .........covvveeeiiiiiiiieee e 6
12 9545-060-001 Bolt 5/8-11x1 1/2” Tub end of bearing housing WCVD-40.............. 6
12 8640-425-001 NULS/B” e 6
12 8641-582-018 LOCKWASNET 5/8” .....veeiiiieiieeee e 6
13 9991-049-002 Support Arm Assy, Bearing Housing WCVD-18 ........cccccoviieeeeinen. 6
13 9991-048-002 Support Arm Assy., Bearing Housing WCVD-25 ................coooen, 6
13 9991-056-002 Support Arm Assy, Bearing Housing WCVD-40 ..........ccccccveeeeinnen. 6
16 9545-029-003 Bolt Pulley End of Bearing Housing ( 3/8” x 1 1/2” ) WCVD-25 .... 6
16 8640-415-004 Nut, Flange Locking 3/8" WCVD-25.........cccooiiiiiiiiieeeeee e 6
16 9545-059-003 Bolt Pulley end of bearing housing 7/16-14x2” WCVD-40 .............. 6
16 8640-416-005 Nut, Flange Locking 7/16" WCVD-40 ..........cccoieiiiiieeiiiiee e 6
15 9453-168-003 Puley, Driven WCVD-40 ......cooiiiiiiiiiiee et 1
15 9453-168-004 Pulley, Driven WCVD-25 ......cooiiiiiiiiiiieee e 1
15 9908-041-002 Pulley, Driven WCVD-18 ........ooiiiiiiiiiee et 1
* 9487-234-001 Ring, Tolerance WCVD-25 Between shaft and pulley .................. 1
* 9487-234-002 Ring, Tolerance WCVD-18 Between shaft and pulley .................. 1
* 9487-234-003 Ring, Tolerance WCVD-40 Between shaft and pulley .................. 1
16 8641-581-026 Washer 1/2” WCVD-18,WCVD-25 .......ccoeeieiiiiiieee e 1
17 9545-017-009 BOIt 1/2-13 X1 A/A”) oo 1
18 8641-582-016 Lockwasher 1/2" Ext. t00th ........coviiiiiiiiiiii e 1
16 8641-060-001 Bolt 5/8-11x11/2” WCVD-40 ......coeiiiieiiie et 1
17 8641-581-032 WaASHhEr 5/8” ... 1

18 8641-582-018 Lockwasher 5/8 Ext. tooth ...........coviiiiiiiiieiie e, 1



CYLINDER, WATER SEALS & BEARING HOUSING GROUP
55LB. & 75LB.

Key  Part Number Description
1 9848-116-001 Cylinder, AsSy WCVD-55 ......ccoiiiiiiiieeieeiee e 1
1 9848-125-001 Cylinder, ASSY WCVD-75 ......ooiiiiiiiiiee e 1
* 9869-009-001 Tub and Cylibnder Assy. WCVD-55 .........coooiiiiiiinieeiiee e 1
* 9869-015-001 Tub and Cyclinder Assy. WCVD-75 ......ccooiiiiiieeeniee e 1
* 9803-187-001 Housing&Bearing Assembly WCVD-55,WCVD-75(includes items #2-#6) 1
2 9241-181-004 Housing, Bearing ........oooooiiiiiiii e 1
3 9036-159-006 Bearing, Front ... 1
4 9036-159-005 Bearing, REAr ......ooi i 1
5 9538-170-001 Spacer, BEaring .......oocui i 1
6 9487-238-004 Ring-Retainer, Internal ... 1
7 9545-057-002 Screw, Bearing Housing, 3/4-10 x 3 WCVD-55,WCVD-75 .......... 6
7 8641-581-033 Washer, Flat- To Frame WCVD-55 .......cccooiiiiiieniieeiee e 6
7 8641-582-020 Washer, External Tooth WCVD-55 .........ccoiiiiiieiiiiieiee e 6
7 8640-418-003 Nut 3/4-10 WCVD-55,WCVD-75 ....cceeiriiiiiieeiiee e 6
8 9532-140-008 Seal, Secondary (small) WCVD-55WCVD-75 .......ccoceeriuerrriunnnne 1
9 9532-140-007 Seal, Primary (large) WCVD-55,WCVD-75........ccccerierrrierarinenns 1
10 9950-052-001 Ring, Seal Mtg WCVD-55,WCVD-75 .......cccooeiriieriieee e 1
11 9487-261-004 Ring, Seal Tub Back WCVD-55,WCVD-75 .......cccccevuirrinreriireenn 1
12 9545-059-004 Screw, 7/16-14 x 1 SS (Tub Back to Bearing Housing) WCVD-55,WCVD-75 6
12 8641-581-034 Washer, Flat WCVD-55,WCVD-75.......cccceiiiiiiiereiieeeiee e 6
13 9453-176-005 Pulley, Driven WCVD-55WCVD-75.......ccceiiiiiiiiiieiiieenieee e 1
14 9053-078-002 Bushing, Taper WCVD-55,WCVD-75 ........cccoceeerieriieenieee e 1
15 9545-029-011 SCIrEW 3/8-16-2 ..ottt 3
15 8641-582-003 Lockwasher Spring 3/8 ........cccueeiiiiiiiieeeieie et 3
16 9241-466-002 Hose, Fill 197 WCVD-75 ..o 2
17 8654-117-017 (O] T 1] o TSR 4
18 8641-588-001 Washers Spherical 3/4 (Male half) WCVD-75 Required ............... 6
18 8641-588-002 Washers Spherical 3/4 (Female half) WCVD-75 Required ........... 6

* Not Illustrated
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DOOR LOCK GROUP ALL MODELS

WCVD-18 , WCVD-25, WCVD-40, WCVD-55, WCVD-75

Key  Part Number Description
* 9885-023-001 Lock Assy, Complete (includes #1 thru #22) ........ccoccvieiiiiiiiennnns
1 9982-284-001 Plate Assy, DOOr LOCK .......uveiiiiiieeiiiee e
2 8641-581-030 Washer, Flat ...........uuuueiecceceee e
3 9008-005-001 Actuator, Latching SwitCh ...
4 9450-002-002 Pawl, LOCKING .eeiieiiiie e
5 8641-569-003 WaSher, SPriNG .......eeeiiiiaaiiie e
6 9487-200-004 RiNg, RetainiNg .......ooviiiiii e
7 9029-035-001 Bracket, SWItCh ........ooeeeiiie e
8 8640-413-002 Nut, HeX 10-32 UNF ......oooiiiieeieeeeeee e
9 9534-364-002 Spring, ACtUALING ....ccoiiiiiiiii
10 9545-012-020 Screw, HX. 10-32 X 17 e
11 8640-413-004 Nut, Elastic Stop 10-32 ...oeeeeeeieiieiieee e
12 9534-364-001 Spring, REUIN ...
13 9451-193-001 Pin, GUIAE ...
14 9487-200-005 RiNg, RetaiNiNg ......ooouiiiiii e
15 8641-581-031 JTAT L= 1= Y=Y
16 9539-461-008 Switch, Latching Sensing ...
17 9550-169-003 Shield, SWItCHh ......oooieeeeeeeeee e
18 9545-020-001 SCreW 4-40 X 5/87 ...
18 8640-401-001 NUE, TWIN e
19 9539-461-007 Switch, LoCKing SENSING .....cvvvviiiiiiiieciieie e
20 9008-006-002 Actuator, SWILCh .......cooveiiieeee e
21 9545-020-003 Screw 4-40 X 1 /87 e
21 8640-401-001 NUt, TWIN 4-40 ..o
22 9451-181-004 Pin, DOWEL ...
* 9552-037-001 Shim, Door Lock, Thin ........ooiiiieeee e
* 9552-037-002 Shim, Door LOCK, ThiCK .....cccieiiieeieee e
* 9545-018-004 Screw, Lock mtg 1/47-20 X 3/47 .....eeeeeeeeeeeeeeeeeeee e
* 8641-582-007 Lockwasher 1/4” EXt toOth ......coooimieeeieieeeeeee e
* 9922-011-001 Solenoid Ass'y, Door Locking (includes 23 thru 32)...........ccceee..
23 9029-073-001 Bracket, (Door Locking Solenoid) ..........cccovvieiiiiiiiieeiiiiieeees
24 9985-169-001 Bracket Ass'y, Solenoid Slide ...
25 9536-074-001 Solenoid 120V B0 NZ ....ooeeeeeeeeeeeee e
26 9545-008-001 Screw, Solenoid MEQ ...ooooeeee e
27 9540-033-002 Stop, Door Lock Solenoid..........cceeeeeeieiiiiiiiiiiiiee
28 9545-061-001 SCrew, ShOUIAET .......eeieeeeeee e
28 8640-411-003 NUL, KEPS HB ..o
29 9586-001-001 Thermoactuator 120V ...
30 9545-031-011 SCreW #H6 X 5/1687 ..o
31 9538-157-004 Spacer, PlastiC.......oveuiiiiiiiicceece e
31 9538-166-004 Spacer, Metal .........oooeviiiiiicccccc e
31 9545-010-001 Screw, Cross RECESSEd ........oeieiiieiiieieeeeeeee e
31 8640-412-005 NUE, KEPS H#8 ... e
32 8640-411-003 NUL, KEPS HB ...
* 8640-412-005 Nut, Sol. Brkt. to Control Panel ............coooovvviieiiiiiiceeeeeeeee
* 9497-225-006 [T TR U

*Not lllustrated
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switch box
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D1
D3
D2
D4
D8
D7

LOADING DOOR GROUP 25LB.,40LB.,55LB.

Part Number
9960-274-002
9487-265-001
9206-419-001
9635-016-001
9913-134-003
9537-195-002
9095-040-001
9451-181-005
9451-181-004
9534-360-002
9244-080-003
9451-181-006
9955-029-002
9545-014-009
8641-582-009

9552-036-001
9552-036-002
9451-184-004
8649-031-000
9079-122-002
9545-056-001
9950-060-001
9059-063-002
8640-413-002
9627-791-003
9801-089-001
9041-087-001
9053-067-003
9539-461-007
9550-159-001
8640-401-001
9545-020-001
9008-004-001

* Not lllustrated

WCVD25KCS, WCVD40KCS, WCVD55KCS

Description

Loading Door, Complete (includes 1 thru 10)
Loading Door, Ring
Gasket, Loading Door
Window, Loading Door
Shaft Assy, Locking (includes 4 thru 7)

Shaft, Door Locking
Cam, Locking
Pin, Groove (1 1/4)
Pin, Groove (3/4)
Spring, Lock Cam
Handle, DoOr ........ccovvvvveeeeeen,
Pin, Door Handle (groove)

Loading Door Hinge Assy ( mounts to Tub Front )

Screw, Hinge Mtg 5/16” x 3/4”

Lockwasher 5/16” Ext tooth

Shim, Loading Door Hinge, Thin
Shim, Loading Door Hinge, Thick

Door Hinge Pin(mounts inside Loading Door Hinge Assy) ...........

Ring, Retaining ( snap ring ext )

Loading Door Hinge Clamp ( mounts to door ring )......c.ccccceeeeennee

Screw, Loading Door Mtg 5/16” Theard Forming)
Ring, Masking .......ccccocvveviininnn.
Band, Edge ( mounts to Front Panel )
Nut, Kepsfor mounting masking ring
Wiring Harness doorlock safety switch
Switch assembly Door Closure includes all **
Switch BoX ..,
Bushing Insulating
Switch MiCro .......ccccocveeiiinenn.
Switch Shield ........ccccooieiene.
Nut Special Twin #4-40

Screw 4-40x5/8

Door Switch Actuator
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LOADING DOOR GROUP 75LB.

180° DOOR
KEY PART NUMBER DESCRIPTION
* 9960-274-004 Loading Door, Complete ( includes #1thru #10) .................. A
1 9487-265-002 Loading Door Ring 180 degree.........vvvveeiiiiiiiiiieeeieeeeeeeee, A
2 9206-419-001 Gasket, Loading DOOT..........ueiiiiiieiiiiiiiiieee e 1
3 9635-016-001 Window, Loading DOOT..........uuiiiiiiiiiiiiiiiiiiiiieieeee e A
4 9913-134-003 Shaft Assy. Locking (includes #5 thru #8).see below.................... A
5 9537-195-002 Shaft, DOOr LOCKING.......ccutiiiiiiiieiiiiiiiiiiiiiiiieeee e A
6 9095-040-001 Cam, LoCKiNg.....cooviiiiiiiiiiii 1
7 9451-181-005 Pin, Groove (1 1/4 ) N
8 9451-181-005 Pin, Groove (3/4).....uuuiiiiiiie et 1
9 9534-360-002 Spring, LOCk Cam ....c.uviiiiiiiiiii e 1
10 9244-080-003 HandIe, DOOT ..o A
17 9451-181-006 Roll Pin, Door Handle (Qroove) ..........cccccceviiieiieeiiiiiieeeiiieeeeeenns 1
11 9955-030-001 Hinge Assy, Loading Door ( mounts to tub front ).... ................... A
* 9545-014-009 Screw, HiNge MEg....ccoooeiiiiiiiiieeecee e 3
*  8641-582-009 LOCKWASNET ...t 3
* 9552-036-001 Shim, Loading Door Hinge, Thin............ccccooiiiiiiiiieecies AR
*  9552-036-002 Shim, Loading Door Hinge, Thick..........ccocoiiiiiiiiiiiiiiiieeeee AR
12 9845-005-003 Top, Loading Door Leaf Hinge.with pin..............cccoooiiviiiininn, 1
13 9845-005-002 Bottom, Loading Door Leaf Hinge ........cccoeveeveeeiiiiiiiiiiieeee. 1
16 9545-056-002 Screw, Loading Door Hinge Mig. ......ccccovvviiiieiiieiiiiiiiiieeeeeeee, 3
15 9950-060-002 Ring, Masking w door switch hole ..............oevviiiiiiiiiiiiieieeeeeeee, 1
* 8640-413-002 I L PP 4
* 9059-063-002 Band Edge Protector ..........eeiiiiiiiiie e A
* 9801-089-001 Switch assembly Door Closure 1
D1 9041-087-001 Switch Box 1
* 9053-067-003 Bushing Insulating 1
D3  9539-461-007 Switch Micro 1
D2 9550-159-001 Switch Shield 1
D4 8640-401-001 Nut Special Twin #4-40 1
D8 9545-020-001 Screw 4-40x5/8 2
D7 9008-004-001 Door Switch Actuator 1
#4 #5 #6

* Not lllustrated
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12
13
14
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15
16
17
18
19
D1
21

D3
D2
D4
D8
D7

Part Number
9960-273-001
9487-264-001
9206-411-002
9635-018-001

9913-134-003
9537-195-002
9095-040-001

9451-181-005
9451-181-004
9534-360-002
9244-080-003
9451-181-006
9955-029-002
9545-014-009
8641-582-009
9552-036-001

9552-036-002
9451-184-004
8649-031-000
9079-122-002
9545-056-001

9950-059-001

9059-063-002
8640-413-002
9539-461-007
9550-159-001

8220-062-027
8220-062-028
9801-089-001

9041-087-001
9053-067-003
9539-461-007
9550-159-001

8640-401-001
9545-020-001

9008-004-001

* Not lllustrated

LOADING DOOR GROUP 18LB.

WCVD18KCS
Description
Loading Door, Complete (includes 1 thru 10) ........cccoeeeriiienennen 1
[oT=To [T aTe l B oTo] N o] o o SRS 1
Gasket, Loading DOOF ........cuuiiiiiieeieiiicieeeee e 1
Window, Loading DOOF .........coooiiiiiiiiiiee e 1
Shaft Assy, Locking (includes 4 thru 7) .......cccooeiiiiiiiiiiiiieeee 1
Shaft, DOOr LOCKING ....uvviiiiiiieeeieeeiiiiiee e 1
Cam, LOCKING ...ieeeieiieieeiee e 1
Pin, Groove (1 1/4) ..o 1
Pin, Groove (3/4) e 1
Spring, LOCK Cam .......uiiiiiiiiiiee e 1
[ E=TaTe | LY I o o SR 1
Pin, Door Handle (Qroove) .........ccceeeiiieieeiiieiee e 1
Loading Door Hinge Assy ( mounts to Tub Front ) .......cccccccooo.. 1
Screw, Hinge Mtg 5/16” X 3/4” .....ooiiiiie e 3
Lockwasher 5/16” EXt toOth .........cccooiiiiiiiiie 3
Shim, Loading Door Hinge, Thin .......ccccoeiiiiiiiiieeee e AR
Shim, Loading Door Hinge, Thick ........ccccoiiiiiiii AR
Loading Door Hinge Pin(mnts inside Loading Door Hinge Assy) . 1
Ring, Retaining (snap ring ext ) ..o 1
Loading Door Hinge Clamp (mounts to door ring ) .......c..ccceeeenneee 1
Screw, Loading Door Mtg (5/16” Theard Forming) ...................... 3
Ring, Masking Assembly ... 1
Band, Edge ( mounts to Front Panel ) ........c.ccooceiiiiiiiins 1
N U A =Y o OSSR 4
SWItCh Safety ....oooiii 1
Safety switch shield ..., 1
WIr€S REA ..o 1
WIre€s BIaCK ...oooeeiieeeee e 1
Switch Assembly Complete Door Closure include 20-26.............. 1
SWItCH BOX e 1
Bushing INsulating .........ccooiiiiiiii e 1
SWItCh IMICIO . 1
SWItCh  Shi€ld ....ooiiiiie e 1
Nut Special TWin #4-40 ......cc.ooiiiiii e 1
SCrEW 4-40X5/8 ...t 2
Door Switch ACtUALON .......coiiiiiie i 1
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: %‘ 75 Ib outlet group
(" DANGER—HIGH VOLTAGE ) ‘ ¥,

DISCONNECT FROM POWER BEFORE
SERVICING OR CHANGING FUSES.

COUPER L’ALIMENTATION
L’ENTRETIEN ET LE DEPAN

vent hose
NECT FROM POWER BEF
ING OR CHANGING
4
high voltage
label 10
15
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10
11

12
12
13
13
14
14
12
13

15
18
18
18
18
19

Part Number
9379-183-003

9379-192-001
9379-194-001
9545-008-026
8640-399-009
9545-064-001
9208-049-001
9610-001-001
9029-069-001
9545-008-026
9550-186-001
9242-458-003
8654-117-014
8654-117-009
9242-453-018
9242-453-019
9242-453-020
9242-453-020
9242-453-020
9242-453-020
9242-453-022
9242-453-009
8654-029-000
8654-117-015
5198-211-004
9200-001-002
8636-018-001
8636-018-004
8502-716-001
8502-716-002

* Not lllustrated

WATER INLET GROUP

Description

WCVD-18,WCVD-25,WCVD-40,WCVD-55,WCVD-75

Valve, Water Inlet (All @XCept 75) ..ocuueeeeiiiieeeeiiiieeee e
(see Water Inlet Valve Breakdown for individual parts)................
Valve Water Inlet WCVD-75 (dual outlet) ..........cccoeeeeieiiiiiien.
Valve Water Inlet WCVD-75 (Single outlet) ...,
Screw, Valve Mtg (ALL eXCept 75) ...oovvevieiiiiiieeeeciee e
Nut, Spring (All eXCept 75) ..ooviuiiiiii i
Screw, Valve M4x0.7x8mm WGCVD-75 ..o
Guard Water valve terminal ALL ..........coooiiiiiiiie
Vacuum BreaKer ALL .......coooiiiiiiiiiiiee e
Bracket, Vacuum Breaker ALL ..o,

ScrewALL.............

Shield over Water Valves Plastic (All except 75) ........ccoveveernennen.
Hose, Vacuum Breakerto Tub ALL .......cooiiveiiiieiiiieeeeeeeeeee,
Clamp, Vacuum Breaker End ALL ..........oovvmmmiiiiiiiiiiiiieeeeeeeeee,
Clamp, TUD ENAALL ...
Hose, Vac. Brkr. to Disp.29” WCVD-55 ...,
Hose, Vac. Brkr. to Disp.26” WCVD-55 ...,
Hose, Hot Valve to Vac. Brkr 18" ALL .........oeeiiiiiiieeiieeieeeeeee,
Hose, Hot Valve to Tub 18" ALL ....evriieeei e,
Hose, Cold Valve to Vac. Brkr 18" ALL .......oovvveiiiiieee,
Hose, Cold Valve to Tub 18" ALL ....ueiieieeeeeeeeeee e
Hose, Vac. Brkr. dispenser 43" WCVD-75 ..........ooovvvveveiviiiiiiinnnn.
Hose, (valve to vac. Brkr) 23" WCVD-75 ...
Clamp, Hose-Spring ( overflow from drain to tub back ) .............
Clamp, HOSE-WOIM .....cooiiiiiiiiiiiiceee e
Circuit Breaker (optional) ........cccuuueiiiiiiieeeee s

Fuseholder.............

Fuse 1.5 amp (Al €XCePt 75 ) i
Fuse 2.5 amp WCVD-75......iiiiiiiiiiiieee
Label Fuse 1.5 amp ..ooooooiieee e

Label Fuse 2.5 a,p
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Part Number
9379-187-001
9064-070-001
9914-137-001
9452-538-001
8639-994-001
9534-339-001
9545-054-001
9545-054-002
9532-134-001
8641-584-001
9451-196-001
9538-149-001

9379-177-006
9064-068-001

9914-137-001

9452-538-001
8639-994-001
9534-340-001

9545-054-001
9545-054-002
9532-134-001
8641-584-001
9451-196-001
9538-149-001

DRAIN VALVE GROUP

WCVD-25,WCVD-40,WCVD-55,WCVD-75

Description

Valve, Drain (includes 2 thru 11)

Body, Valve

1) RS

Motor & Gear TraiN ....cooeeeeeeeee e
Plate, Motor MEQ .......oooeii e

Screw ........

SPriNG, DIVE ..oeeiiiiiieee e

Screw ........
Screw ........

Seal, V PACKET ...

Washer .......

Pin, Main DIV .....coceeeeee e e

Plate (spacers needed for replacement motor mtg. plate) ...........
WCVD-18-10 WCVD-18 -12

Valve, Drain (includes #2 thru #11) ...,

Body, Valve (W/ball) .......oooiiiiiieiiieeeee e

MOtOr & GEar TraiN .....coueeeieeiiieie et

Plate, Motor Mg ...

Screw .........

Spring, Drive

Screw .........
Screw .........

Pin, Main DIV .....coceeeeeeee e
Plate (spacers needed for replacement motor mtg. plate) ...........
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WIRING HARNESS GROUP ALL WCVD MODELS

9794-001-001 Wiring Harness, ( Add Bleach Lite assy included ) ALL............... 1
9627-791-003 Wiring Harness, DoorLock WCVD-18,WCVD-25 ..........ccccvvveeeee.n. 1
9627-791-004 Wiring Harness, Doorlock WCVD-40,WCVD-55, WCVD=75 ....... 1
9627-792-001 Wiring Harness,CoinDrop Mech ALL .........cceeevveieieiiiiiiiieeee, 1
9627-796-001 Wiring Harness, Drain, Thermo,DoorSol WCVD-18,WCVD-25,WCVSD-40
9627-796-002 Wiring Harness, Drain,Thermo,Door Sol. WCVD-55,WCVD-75 ... 1
8654-125-001 Clamp, Cable- 1/4 Dia. ALL ....cccvviiiieieeeeeeeeeeeeeeeee e 1
8653-074-001 Connector, Clear INn-Lin€ ALL .........cooiiiiiiiiieeeeee e AR
9806-015-001 Data Cable ALL XCPt. 751D ...uvvveiiiiiieeeeiieceeeeeee e 1
9806-015-003 Data Cable WECVD-75 ......ooiiiiiie et 1
9627-793-001 Wiring Harness P20/P21 ALL .....c.ooiiiiiiiiiie e 1
9627-794-001 Wiring Harness ,P8/P16 ALL ......ccooviiiiiiiiiiie e 1
9627-795-001 Wiring Harness WaterValve/P19 WCVD-18, WCVD-25 ............... 1
9627-795-002 Wiring HarnessWaterValve/P19WCVD-55,WCVD-75,WCVD-40 . 1
9627-797-001 Wiring Harness ,LED PCB ALL ......ccccvviiiiiiiieeeeee e, 1
9627-800-001 Wiring Harness ,P5/pressure WCVD-18............cooovciiiiiiieeeeeeenn. 1
9627-801-001 Wiring Harness ,P5/pressure WCVD-25...........cccoovviiiiiiiinnennennn. 1
9627-802-001 Wiring Harness ,P5/pressure WCVD-40.............ccoecvviiieeieeneeennn. 1
9627-803-001 Wiring Harness , P5/pressure WCVD-55, WCVD-75 .................. 1
8220-064-023 Wiring Assembly Yel. 32" ALL XCPt 75 ....coiiiiiiiiiieiiiiiieeeiieeee e 2
8220-064-040 Wiring Assembly Yel. 64" WCVD-75 ........ccooiiiiiiiiiiiiieee e 2
8220-062-025 Wiring Assembly Red 28" WCVD-40,WCVD-55 ............cccceeeennns 2
8220-062-032 Wiring Assembly Red 41" WCVD-75 .......coooiiiiiiieiiiiiieee e 2
8220-001-282 Wiring Assembly Red 20" WCVD-18,WCVD-40,WCVD-25 .......... 2
8220-118-001 Wiring Assembly Vio. 24” WCVD-18 ........ccooviiiiieeiiiiiiee e 2
8220-108-007 Wiring Assembly Wht/Brn 8” WCVD-75 ........ccccviiiiiiiiieiiiiiieeees 1
8220-123-001 Wiring Assembly Jumper Yel WCVD-55,WCVD-18,WXCVD-40,WCVD-25
8220-128-001 Wiring Assembly Jumper Yel WCVD-75 ...........ccoooiciiiiieieeeeeeee, 1
8220-062-025 Wiring Assembly Red 28" WCVD-55,WCVD-40 .............cccuvvreennnes 2
8220-062-028 Wiring Assembly BIK. 177 ALL .....ooiiiiiiiiiiiei e 1
8220-062-027 Wiring Assembly Red 177 ALL .......oooiiiiiiieiiiiiiie e 1
8220-063-008 Wiring Assembly Wht/Grn 16” WCVD-55,WCVD-40,WCVD-25 ... 1
8220-063-009 Wiring Assembly Blu 16” WCVD-55,WCVD-40,WCVD-25 ........... 1
8220-117-001 Wiring Assembly Jumper BLK.WCVD-40,WCVD-75,WCVD-25 ... 2
9631-381-018 Wiring Assembly Red 77 ALL .....ccoeiiiiiiiiiee e 1
8220-090-009 Wiring Assembly BIU/MWhEALL .......ooooiiiiiiiii e 1
8220-001-231 Wiring Assembly BIK/BIUALL ..........oooiiiiiiiiiiiiiie e 1
8220-001-478 Wire Assembly Green 7" WCVD-18 .........oooiiiiiiiiiiiiiiiiee e 1
9627-747-002 Harness Power Terminal Block WCVD-55,WCVD-75 .................. 1
9627-747-003 Harness Power Terminal Block WCVD-25, WCVD-40 ................. 1
9627-831-001 Harness Power Terminal Block WCVD-18.........cccccveiiiiiieeeeinnen.
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SCHEMATICS, LABELS AND DIAGRAMS

ALL WCVD MODELS

9506-001-001
9506-003-001
9506-037-001
9506-009-001
9506-005-001
9506-007-001
8507-330-001
8507-275-001
8507-274-001
8507-273-001
9506-002-001
9506-004-001
9506-038-001
9506-010-001
9506-006-001
9506-008-001
8502-614-004
8502-619-003
8502-624-002
8511-001-002

Wiring Diagram, WCVD-18-10

Wiring Diagram, WCVD-25

Wiring Diagram,WCVD-75

Wiring Diagram, WCVD-55

Wiring Diagram, WCVD-40

Wiring diagram, WCVD-18-12

Transient Voltage Surge Suppressor Infomational
Instructions Spin Direction WCVD-55,WCVD-75

Instructions Spin Direction WCVD-25, WCVD-40
Instructions Spin Direction WCVD-18

Wiring Schematic WCVD-18-10

Wiring Schematic WCVD-25

Wiring Schematic WCVD-75

Wiring Schematic WCVD-55

Wiring Schematic WCVD-40

Wiring Schematic WCVD-18-12

Label High Voltage Warning

Label Fusing & Installation

Label Door Opening Warning

Label Quality

103



55 dispenser lid

17

21

flow restrictors
installed here

21
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CHASSIS AND DRAIN GROUP 55Ib. ,75Ib.

Key  Part Number Description

1 9945-105-002 Base Assy, Frame WCVD-55 ..o 1
1 9945-125-002 Base Assy, Frame WCVD-75 .......oooviiiiiiiiiiiieeeeeee e 1
2 9930-138-001 Outer Tub Assy WCVD-55 ......vviiiiiiiiieeeeee e 1
2 9930-144-001 Outer Tub AsSy WCVD-75 ..o 1
3 9950-053-002 Ring Assy, Tub Mtg-Front WCVD-55, WCVD-75 ...........cccevennee. 1
4 9545-017-013 Screw Hexhead 1/2 x 2 WCVD-75,WCVD-55 .........cccvvvvvevnnnnn. 1
4 8640-417-005 Nut Whizlok WCVD-75 ... 1
4 8640-417-002 Nut Hex, 1/2 =13 WCVD-55 ......coiiiiiieiiee e 3
4 8641-582-016 Lockwasher Exttooth 1/2” WCVD-55 ........cccooiiiiiiiiiiiiie e, 3
5 9545-017-013 Bolt, 1/2-13x2, Grd 5 Tub to Base WCVD-75, WCVD-55 ............ 2
5 8641-581-026 Washer, Flat WCVD-55 ........ooiiiiiiiieiiiee et 2
5 8641-581-026 Washer, Flat WCVD-75 .......ooiiiiiiiie et 4
5 9552-013-001 Shim, TRIN Lo 4
5 9552-013-002 Shim, THICK ... 4
6 9379-187-001 Valve, Drain 3” OD WCVD-55,WCVD-75........cccceiiiiieiiiieeeene 1
9 9915-126-002 Tube Assy, Drain WCVD-75 ......ccciiiiiiiiee et 1
9 9915-120-002 Tube Assy, Drain WCVD-55 .......c.ooiiiiiiieeeee e 1
10 9545-030-002 Screw, TUBE MG .....veiii e 2
11 9242-459-001 Hose, Tub to Drain Valve ... 1
12 9242-457-001 Hose, Drain Valve to Tube WCVD-55,WCVD-75 ...........ccvvvennee. 1
13 8654-117-014 Clamp, HOSE ...t 5
* 9610-001-001 Vacuum Breaker WCVD-55, WCVD-75 .......cccocveiiiiiieeeiiieee e 1
* 9029-069-001 Bracket, Vacuum Breaker WCBVD-55, WCVD-75 ..........ccceeenne 1
* 9545-008-026 SCreW #10BX 1/2 . 4
* 8654-117-001 (07 =1 1 o] o TSR OUPPRRRN 4
16 9732-108-002 Dispenser WCVD-55, .......ccoiiiiiiiiiiiiie et 1
16 9475-002-002 Flow restrictor (All €XCept 75 ) .ooiiviiiiiiiiiiieee e 2
17 9475-002-003 Flow restrictor WCVD-75 ........ooiiiiiiiiie e 3
17 9206-416-001 Gasket, Dispenser WCVD-55 .........oooooiiiiiiiiiiiiiieieeeee e 1
18 9242-450-001 Hose, Dispenserto TUb WCVD-55 ..........cccoooeiiiiiiiiiiieeceeeec 1
19 8654-117-008 Clamp, Dispenser Hose WCVD-55 .........cccooviieeiiiiiiiiiieeeee e, 2
20 9807-091-001 Soap Box Assembly Complete SS WCVD-75 .......ccoveevveeeeieeiiinn, 1
21 9206-425-001 Soap Box mounting Gasket WCVBD-75 ........ccccceoviivieiiiiieeeee, 1
22 9987-104-001 Lid Assembly soap box WCVD-75........ccooiiiiiiiieeiieeeeeee e 1
23 9545-012-017 Lid screws #10-32x1/2 SSWCVD-75 .....ocoviiiiiiiiiiieeeiieee e 1
24 8640-413-006 Nut Hex Elasticstop #10-32 SS WDCV-75 ......ccccovveviiiiiieeeien. 4
25 9538-157-019 Spacer Plastic #10X1/2 WCVD-75 .......coooiiiiiiiiieeeeee e 4
26 9029-148-001 Bracket Soap box mounting WCVD-75..........cccoiiiiieeiieciecc 1
27 9574-252-002 Softner siphon tube WCVD-75 ........c.oovviiiiiiiiiieee e, 1
28 9475-002-003 Flow restictors WCVD-T75 .....oooiiiiiiiiiiee e 3
29 9974-007-002 Front Ass'y, Tub WCVD-55, WCVD-75 ......ccccvviiiiiiiieiiiee e 1
30 9950-055-001 Ring Ass'y, Clamp (tub front to outer tub) WCVD-55,WCVD-75 ..... 1
31 9545-029-009 Screw, 3/8-16x3 WCVD-55, WCVD-75 .....cccovieiiiieeeeieee e 1
32 8640-415-001 Nut, Hex 3/8-16 WCVD-55, WCVD-75 .......ccoviiiiiiiiiiieeiiiee e 1
33 9206-421-002 Gasket, Tub Front WCVD-55, WCVD-75 .......cocoiieeiiiiiieeeiee e 1
34 8615-104-039 Pipe Plug WCVD-55, WCVD-75 .....cocoiiiiiieiiiieie e 2
35 9242-449-003 Hose, Overflow WCVD-55, WCVD-75 .......cccvvviiiiiiiiieeeiieee e 1
36 8654-029-000 Clamp, Hose WCVD-55, WCVD-75 .......ccoiiiiiiiiiiie e 2

* Not Illustrated
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CHASSIS AND DRAIN GROUP 18LB.,25LB.,40LB.

Part Number
9945-097-002
9945-093-002
9945-105-002
9945-087-002
9930-136-001
9930-135-001
9930-137-001
9930-138-001
9869-006-001
9869-008-001
9869-007-001
9869-009-001
9967-009-002
9950-050-002
9545-060-003
8640-425-001
8641-582-018
9545-060-002
8640-425-001

9950-041-004

9545-060-001
8641-582-018
8640-425-001

9379-187-001
9029-052-001
9545-048-001
8641-581-018
9545-030-002
9915-118-002
9545-030-002
9242-456-001
9242-457-001
8654-117-014

9552-038-001

9242-458-002

9610-001-001

9029-077-001

9545-008-026
9732-108-002
9206-416-001
8640-399-007
9242-450-001
8654-117-008
9732-137-003
9991-056-002

9545-059-002
8640-416-005
9552-038-003

* Not lllustrated

Description

Base Assy, Frame WCVD-40 ........ccccoooiiiiiiiiiiiiee e 1
Base Assy,Frame WCVD-18 ... 1
Base Assy, Frame WCVD-55 ... 1
Base Assy,Frame WCVD-25 ........oooiiiiiiiiiieeeee e 1
TUb ASSY WCVD-40, ...ooiieiiiiiiie ettt 1
TUb ASSY WCVD-18 ...t 1
TUb ASSY WCVD-25 ... 1
Tub Assy WCVD-55 ...ttt 1
Tub & Cylinder Assy WCVD-18 ... 1
Tub & Cylinder Assy WCVD-25 ... 1
Tub & Cylinder Assy WCVD-40 .......ccciiiiiiiiiiieeeeeiieeeeee e 1
Tub & Cylinder Assy WCVD-55 ... 1
Cradle Assy, TUD WCVD-40 ........coiiiiiieiiiiiee e 1
Ring Assy, Tub Mtg-Front WCVD-40 ..........ccccceveeiiiiiee e 2
Bolt, Top Front Ring 5/8” x 3" WCVD-40 ........cccovveiiiiiiieeiiiiieenne 1
NUE WECVDA40 ...ttt e 1
Lockwasher WCVD-40 .........ccueeeiiiiiiiie e 1
Bolt,5/8 x 2 1/2 Frnt Rng to Crdl (double nuts used) WCVD-40 .. 2
Nut, HEX WCVD-40 ....ooiiiiiiiiiie et 4
Ring Assy.Clamp Tub Mtg.- Rear ... 2
Bolt, 5/8 x 1 1/2 Rings to Base (frontand rear )........cccccccoevveeenn. 4
LOCKWASNET ..o 4
NUL, HEX 5/8-TT ..o 4
ValVe, DIrain ..o 1
Bracket, Drain Valve ............oeiiiiiiiiie e 1
Screw, Valve to Bracket 12ABX1/2 .....oovmeeeeeeeeeeeeeeeeeee e, 1
WEASKNET .. 1
Screw, Bracket to Base 1/4BX3/4 ........oouueeiiiiieeee e 2
Tube ASSY, Drain ... 1
Screw, Tube MEG ... 2
Hose, Tub to Drain Valve ... 1
Hose, Drain Valve to TUDE ..........oiiiieiieeeeeeeeeeeeee 1
ClamP, HOSE ..o 4
Shim, Support Assembly (thin ) .......cccooiieiiiiiiiei e AR
Hose, Vacuum Brkr. t0 TUD .....ooveieeee e, 1
Vacuum Breaker ... ... 1
Bracket, Vacuum Breaker..... ... 1
SCreW H#T10BX 1/2 ... 4
DISPENSEL, ... 1
Gasket, DISPENSEL ....uuueeiiiiieiei e 1
NUE SPIING e 4
Hose, Dispenser to TUD .........ceiiiiiiiiiiccce 1
Clamp, Dispenser HOSE ..........cooocuuiiiiiiiiiiiee e 2
Back ASS'Y, TUD ... 1
Support Arm Ass'y, Bearing HOUSING ......eeiviiiiiiiiiiiiieieeeeees 6
Bolt, 7/16” x 2" Tub Back to TUD ......ccevvviiiiiiiieeee e 12
Nut, FIange LOCK ......cooi i 12
SHIM (FNICK) c. v AR
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CONTROL PANEL GROUP

WCVD-75, WCVD-55 , WCVD-40 ,wCVD-25 ,WCVD-18-10 , WCVD-18-12

Part Number
9989-473-001
9989-474-001
9989-475-001
9989-476-001
9545-008-026
9467-024-001
8640-411-003
9355-001-001
9545-008-023
9538-178-001
9486-150-001
8640-424-002
9035-060-001
9185-008-001
9473-004-001
9538-157-018
8640-411-003
9627-797-001
9627-791-003
9627-791-004
9473-004-001

9538-157-018
8640-411-003
9794-001-001
9538-157-018
8640-411-003
9732-122-001
9412-114-001
9412-113-001

9412-112-001
9412-115-001
9412-130-001
9922-011-001
8640-412-005

8612-001-001
9021-001-001

[ 22X o ] o1 oY o T

Panel Control Assembly(panel only)WCVD-18-10,WCVD-18-12..1
Panel Control Assembly (panel only) WCVD-25
Panel Control Assembly (panel only) WCVD-40

Panel Control Assembly (panel only) WCVD-55,WCVD-75 .........

Screw, Hxwshrhdundct #10Bx 1/2”
Post Locator Top of panel
Nut Hexkeps #6-32

Locator Panel

Screw FillHDCR 10Bx1/2”

Spacer Pushbutton (Micro)
Retainer Pushbutton ( Micro)
Nut Hexelasticstop #4-40
Pushbutton Control (coin)
Filler Pushbutton Control

PCB assembly Control /Display
H#O6X/16 .o
Nut Elasticstop #6-32
Harness LEDPCB
Harness Doorlock WCVD-18,WCVD-25
Harness Doorlock WCVD-40,WCVD-55,WCVD-75
PCB assembly Mode lights
H#OX/16 ..o
Nut Hexkeps #6-32
Light, LED,ADD BLEACH Assembly
H#O6X/16 ..
Nut Hexeps #6-32
Kit, Coin Box W/Hardware

Spacer Plastic

Spacer Plastic

Spacer Plastic

Nameplate, Control Panel (one piece)

Nameplate,Control Panel (one piece) WCVD-25
WCVD-18 .....cooeene.

Nameplate,Control Panel (one piece)
Nameplate,Control Panel (one piece)
Nameplate,Control Panel (one piece)
Solenoid Ass'y, Door Locking (see Door Lock Group for parts breakdown )
Hex Nuts ( mounting solenoid assy. to control panel ) ..................
Battery ..o

Coin Acceptor Single Complete w/Blocking

WCVD-55 ..o
WCVD-75 ..o
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Electrical Components - Top Compartment

Key Part Number Description

1 9857-154-001 Trough Assy, Controls (all parts below #2 - #43 & trough) .................. WCVD-55
1 9857-151-001 Trough Assy,Controls(all parts below #2-#43 & trough) .............cee.... WCVD-25
1 9857-150-001 Trough Assy,Controls(all parts below #2-#43 & trough) .........ccccee.... WCVD-18-12
1 9857-149-001 Trough Assy,Controls(all parts below #2-#43 & trough) ..............cc...... WCVD-18-10
1 9857-152-001 Trough Assy, Controls (all parts below #2 - #43 & trough) .................. WCVD-40
1 9857-160-001 Trough Assy, Controls (all parts below #2 - #43 & trough) .................. WCVD-75
2 9839-015-001 Trough ONly ALL ..o 1

3 9545-008-026 Screw, Trough Sides ALL ........cooiiiiiiiiiie e 4

4 8641-582-006 Lockwasher Exttooth #10 ALL .....oooiiiiiiiiiiie e 4

5 9003-270-001 Angle Support Trough WCVD-18,WCVD-25.........cccoveiiiiireeeieee e 1

5 9003-271-001 Angle Support Trough WCVD-40,WCVD-55.........ccccccevivvreeeeeeennnen, 1

6 9545-008-026 Screw, Trough Bracket WCVD-18,WCVD-25,WCVD-40,WCVD-55 . 4

7 8711-004-001 Transformer, Control (Operating Voltage to 115 volts) ALL except 18-10- not use
9 9545-045-001 Screw, Mtg #8BXT/A” ...t 2

10 8641-582-005 LOCKWASIET ... 2

11 8220-001-282 Wire Assembly Red 20” WCVD-18, WCVD-25.......ccccceevivveiiiieeeenee 2

11 8220-062-025 Wire Assembly Red 28" WCVD-40, WCVD-55........ccccovvvveeeiicinne, 2

11 8220-062-032 Wire Assembly Red 417 WCVD-75 .......oooiieiiiiieeee e 2

12 8639-621-007 Screw GRN. #10-32X 1/27 . 1

13 8641-582-006 LOCKWASNET #10 ....eiiiiiiiee et 1

14 8652-130-037 LUug, GroUuNding ....ccoieiiiiiiie e e e 1

15 9473-006-001 PCB assembly Relay Main ...........cooiiiiiiiiiiiiiceeeeeee e

16 9538-157-011 Spacer Plastic #8X3/8” ..o 6

17 8640-411-003 NUtS HEXKEPS #B-32 ..o 6

* 9627-796-001 Harness Drain/Therm/Sol WCVD-18,WCVD-25 .....coovvveveeieeeiaenn. 1

* 9627-796-002 Harness Drain/Therm/Sol WCVD-40,WCVD-55,WCVD-75 ............ 1

19 9627-795-001 Harness P19/Water Valve WCVD-18,WCVD-25 .....coovvveeeieeeeeannn.. 1

19 9627-795-002 Harness P19/Water Valve WCVD-40,WCVD-55,WCVD-75............. 1

* 9627-794-001 Harness P8/P16  ALL ..ooiiiiiiie e 1

* 9627-793-001 Harness P20/P21  ALL ..ooooiiiieeeiee e 1

* 8220-064-023 Wire Assembly Yel 32 WCVD-18, WCVD-25,WCVD-40,WCVD-55 ... 2

* 8220-064-040 Wire Assembly Yel 64" WCVD-75 ......ccooiiiiiiiee e 2

23 9053-067-002 Bushing , Wire 7/8 ALL ..ot 2

* 9527-002-002 Standoff TWISOCK ALL ...ooooiiiiieeee e 3

* 9527-002-003 Standoff TWIStloCK ALL ...oooiiee e 2

26 9483-004-002 Dynamic Braking Resistor WCVD-18-10,WCVD-18-12, ..........cccoeun. 1

26 9483-004-002 Dynamic Braking Resistor WCVD-25WCVD-40, .........cccoovvvvreeeeennns 2

26 9483-004-003 Dynamic Braking Resistor WCVD-55, WCVD-75 .........cccocveiviinnenns 2

27 9545-012-008 Screws #10-32X1/2” (PNNACT) .evvviieeeiieeee e 4

28 8640-413-002 Nuts, #10-32 UNF 2B .....ooiiiiiiee e 4

29 8220-117-001 Wire Assembly Jumper Blk. ALL except wevd-18........ccvvvvveeeeiiinnnns 2

29 8220-118-001 Wire Assembly Jumper BLK. WCVD-18 ........ocoiiiiiiiiiiiiiieceiieeeee 2

30 9545-044-006 SCreW #6-32X5/16” ...eee e 4

31 8640-411-003 NULS HEX HB-32 ...t 4

32 9897-034-001 Terminal Block Assy, POWER ALL .......cccoiiiiiiiieeee e 1

33 9545-045-007 Screw, Mtg 8BX3/8” ...t 2

* 9558-027-001 Strip, Terminal Marker WCVD-18,WCVD-40,WCVD-55,WCVD-75 ... 1

* 9558-027-002 Strip, Terminal Marker WCVD-25 ... 1

35 9539-457-002 Switch, Pressure WOCVD-18 ... 1

35 9539-457-001 Switch, Pressure WCVD-40,WCVD-25WCVD-55 ...........cccvvveenneenn. 1

35 9539-488-001 Switch, Pressure WOCVD-T5 ... 1

36 9545-045-001 Screw, Mtg #8Bx1/4” WCVD-18,WCVD-25WCVD-40 ............c........ 2

36 9545-008-026 Screw, Mtg. WCVD-55, WCVD-75 .......ooiiiiiiiiiiieeee e 2
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Electrical Components - Top Compartment CON’T

Key Part Number Description

37 9627-800-001 Harness P5/Pressure WCVD-18 ........uiiiiiiiiieeeeeeeeeee e 1
37 9627-801-001 Harness P5/Pressure WCVD-=25 ... 1
37 9627-803-001 Harness P5/Pressure WCVD-55WCVD-75 .....oooooeeeeeeeeeeeeeeeeea 1
37 9627-802-001 Harness P5/Pressure WCVD-40 ........c.oueviiiiiiiiiieeeeee e 1
38 8711-009-001 Transformer, (Step Down) 120/2.3 VAC&24 VAC  ALL .................. 1
39 9545-008-026 Screw, Transformer Mtg #10BX1/2” .....ccvviiiiiiieeee e 4
40 8641-582-006 Lockwasher #10 exttooth ............ooiiiiiiiiiiiee e 4
* 8220-001-231 Wire Assembly BLK/BIU .........coiuiiiiiiiiiii et 1
* 9631-381-018 Wire Assembly Red 77 ......oooiii i 1
* 8220-090-009 Wire Assembly BIU/WAT ........ooiiiiiiiiiiiiec e 1
47 9375-007-003 Variable Frequency Drive WCVD-40 .........ccccoeeiieeiiiiiiiieie e 1
47 9375-009-002 Variable Frequency Drive WCVD-55 ..........ccoooiiiiiiiiiice e 1
47 9375-007-002 Variable Frequency Drive WCVD-25 ........ccccviiiiiiiiiiieece e 1
47 9375-005-002 Variable Frequency Drive WCVD-18-12 .......ccoiiiiiiiieiiieeeee e 1
47 9375-004-002 Variable Frequency Drive WCVD-18-10 .......ccovvveiiiiiiiiiiieee e 1
47 9375-009-005 Variable Frequency Drive WCVD-75 .......cccooiiiiiiiiieee e 1
* 9897-033-002 Terminal BIoCK ASSEMDIY ......ccooiiiiiiiieie e 1
* 9545-031-010 SCreW BABXB/4 ... 2
* 9627-747-003 Wiring Harness Power Terminal WCVD-25,WCVD-40............cc........ 1
* 9627-747-002 Wiring Harness Power Terminal WCVD-55, WCVD-75............cc........ 1
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Part Number
9942-029-001
9942-030-001
9942-030-002
9942-030-003
9942-030-004
9545-008-026
9545-008-031
9119-028-001
9119-029-001

COIN HANDLING GROUP

WCVD-18, WCVD-25, WCVD-40, WCVD-55, WCVD-75

Description

Vault, ASSY WCVD-18 ... 1
Vault, ASSY WCVD-25 ...t 1
Vault, ASSY WCVD-40 .....oooiiiiiiiiiiiieeee e 1
Vault, ASSYy WCVD-55 ... 1
Vault, ASSY WCVD-75 ...ccoiiiiie ittt 1
Screw, 10Bx 1/2” Vault MEQ ....eeeeiiiieiiiiee e 2
Screw, 10AB x 1/2” Vault Mg ... 2
Chute ASSY.WCVD-75 ... 1
Chute Assy.WCVD-18,WCVD-25,WCVD-40,WCVD-55 .............. 1

NOTE: COIN BOX AND HARDWARE KIT AND COIN BOX LOCK NOT INCLUDED

WITH MACHINE.

9732-122-001
9349-033-001
8641-569-002
8641-583-001
8641-581-008
8641-581-010
8650-012-003
9545-008-001
9119-025-002
8640-424-002
9732-126-001
9119-025-001

9486-133-001
9922-008-001
9536-079-001
9534-362-001
9545-039-001
8641-579-001
9021-001-001
9732-001-001

9545-020-004
8640-424-002

* Not lllustrated

Kit, Coin Box W/Hardware (includes 3 thru 6) ............ccccoveeeeennene. 1
Latch, Coin BOX ..coiiiiiiiiiieeeeee e 1
Washer, Wave ... 1
Washer, KEEPES ........uuieiieeie e 1
Washer, Spacer- Thick ............ccccoii 2
Washer, Spacer- Thin ..., 4

Lock, Coin Box (w/key not included with 9732-122-001).............. 1

Screw, Chute MEQ ... 1

Coin Acceptor chute without penny rejector (standard) ................ 1

I L S UURERRRSN 4

Switch, Coin ( fits single coin drop) ..o 1

Coin Acceptor chute with penny rejector (optional) ..................... optional

Button Coin Return Retainer..........ccccoooviiiiiiiie 1

Coin Blocking Solenoid assy (**included )......cccccoccveiieiiinninnns 1

Solenoid coin BIOCKING ......coeiiiiie e 1

Spring coin bIOCKING ....eeeiiiieiee e 1

Screw,Blocking assy MEQ. ....ccoocviieieiiiiiiee e 2

LOCKWASNELS ... 2

Coin Acceptor Complete w/coin blocking solenoind ..................... 1

Electronic Acceptor Kit for U.S.A. models w/coin blocking
For other countries coinage call Dexter P&S.
Or contact your local distributer.
Screws - Coin Acceptor Mounting Torx Head ...............cccoeoinie. 4
Nuts - Coin Acceptor Mounting NUts ... 4
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